
2 7 0 0  Y G N A C I O  V A L L E Y  R O A D  •  S U I T E  3 0 0  •  W A L N U T  C R E E K ,  C A L I F O R N I A  9 4 5 9 8   •   ( 9 2 5 )  9 3 2 - 1 7 1 0  •  F A X  ( 9 2 5 )  9 3 0 - 0 2 0 8 
C l i e n t / C A / S u n n y v a l e / 9 2 6 5 A 0 0 / D e l i v e r a b l e s / M a s t e r  P l a n / M P  –  O d o r  C o n t r o l / T M  -  O d o r  T e s t i n g  R e p o r t . d o c

CITY OF SUNNYVALE 

MASTER PLAN AND PRIMARY TREATMENT DESIGN 

TECHNICAL MEMORANDUM

ODOR TESTING REPORT: 
MASTER PLAN

FINAL 
December 2013

Prepared By:______________________ 
Bruce Koetter, P.E. 

Reviewed By:______________________
Jamel Demir, P.E.





i December 2013 - FINAL
pw://Carollo/Documents/Client/CA/Sunnyvale/9265A00/Deliverables/Master Plan/MP – Odor Control/TM - Odor Testing Report.doc 

CITY OF SUNNYVALE 

MASTER PLAN AND PRIMARY TREATMENT DESIGN 

TECHNICAL MEMORANDUM 

ODOR TESTING REPORT: 
MASTER PLAN 

TABLE OF CONTENTS 

Page No. 

1.0  INTRODUCTION/SUMMARY ..................................................................................... 1 

2.0  BACKGROUND .......................................................................................................... 1 

3.0  DESCRIPTION OF TESTING .................................................................................... 3 
3.1  Testing Rational ............................................................................................. 3 
3.2  Air Sample Collection Protocol ...................................................................... 3 
3.3  Reduced Sulfur Compound Testing ............................................................... 5 
3.4  Volatile Organic Compound Testing .............................................................. 5 
3.5  Hydrogen Sulfide (H2S) ................................................................................. 5 
3.6  Wastewater Analysis ..................................................................................... 7 

4.0  PRESENTATION OF TESTING RESULTS ............................................................... 8 
4.1  Air Sampling Test Results ............................................................................. 8 
4.2  Liquid Sampling Test Results ...................................................................... 10 

5.0  OBSERVATIONS/DISCUSSION OF RESULTS ...................................................... 14 

APPENDIX - ALS Environmental RSC/VOC Reports 

LIST OF TABLES 

Table 1  Location and Description of RSC/VOC Samples ............................................. 8 
Table 2  SC/VOC Test Results Summary ...................................................................... 9 
Table 3  Liquid Test Results ........................................................................................ 15 

LIST OF FIGURES 

Figure 1  Site Plan ........................................................................................................... 2 
Figure 2  Gas Sampling Trains ....................................................................................... 4 
Figure 3  Effects of pH on Distribution of Hydrogen Sulfide (H2S) in Water .................... 6 
Figure 4  CM Room Exhaust Odalog Chart................................................................... 11 
Figure 5  Primary Influent Channel Odalog Chart ......................................................... 12 
Figure 6  Primary Effluent Channel Odalog Chart ......................................................... 13 





1 December 2013 - FINAL
pw://Carollo/Documents/Client/CA/Sunnyvale/9265A00/Deliverables/Master Plan/MP – Odor Control/TM - Odor Testing Report.doc 

Technical Memorandum 

ODOR TESTING REPORT: MASTER PLAN 

1.0 INTRODUCTION/SUMMARY 

The City of Sunnyvale is currently in the process of upgrading their existing Water Pollution 
Control Plant (WPCP) as part of a master planning/primary facilities project. This includes 
the development of odor control strategies as part of preparing the near-term and long-term 
recommendations for process improvements to the WPCP. One of the assigned planning 
tasks is to provide “consideration of odor control and corrosion control systems” while 
performing the Master Plan analysis. In order to properly evaluate, select and size odor 
control systems it is necessary to know which odorous compounds are being emitted from 
each source and in what concentrations. On-site odor testing was performed at the WPCP 
on September 9 through 11, 2013. The weather conditions on the days of testing were 
mostly sunny with highs in the mid-80s and lows in the mid-60s. The purpose of this 
technical memorandum (TM) is to describe the testing that was performed, present the test 
results, and offer discussion on the meaning of the results and how they may impact 
recommendations for implementing odor control as part of the Master Plan and the Primary 
Treatment Facility design. 

This TM does not include recommendation on odor control design criteria or an evaluation 
of odor control technologies. This analysis will be presented in a separate TM. 

2.0 BACKGROUND 

The Sunnyvale WPCP was initially built in the 1950s and with several additions throughout 
the years it has grown to a tertiary treatment facility with an average dry weather flow rate 
of 14 million gallons per day (mgd).The current treatment process includes aerated grit 
removal, ten primary sedimentation basins and two oxidation ponds covering about 
440 acres which provide secondary treatment. Tertiary treatment is provided through three 
fixed growth reactors (FGR), four air flotation tanks (AFT) for algae removal, dual-media 
filtration, chlorine gas for disinfection, and sodium bisulfite for chlorine removal. The 
chlorine gas is currently in the process of being replaced with hypochlorite. 

Biosolids are pumped to one of four anaerobic digesters. Digested biosolids are pumped to 
nine solar-tile dewatering beds. The solids sit in the dewatering beds for about three weeks 
before they are moved to an asphalt pad where they dry even further before they are 
stockpiled and eventually disposed of at the neighboring landfill. Refer to Figure 1 for a site 
plan of the facility. 



Figure 1
SITE PLAN

ODOR TESTING REPORT
MASTER PLAN AND PRIMARY TREATMENT DESIGN

CITY OF SUNNYVALE

Sun1013f7-9265.ai

Sludge 
Drying Beds

Influent 
Pump 
Station

Administration 
Building

Primary 
Sedimentation 

Basins

Air 
Flotation 

Tanks

Fixed 
Growth 

Reactors

Chlorine 
Contact 
Tanks

Chlorine 
Storage

Filters

Digesters

Main WPCP Boundary
Air Sample Locations
Liquid Sample Locations
Odalog H2S Monitor Locations

Legend



3 December 2013 - FINAL 
pw://Carollo/Documents/Client/CA/Sunnyvale/9265A00/Deliverables/Master Plan/MP – Odor Control/TM - Odor Testing Report.doc 

3.0 DESCRIPTION OF TESTING 

3.1 Testing Rational 

The Sunnyvale WPCP wastewater treatment process is typical of other wastewater 
treatment plants (WWTPs) in some ways but quite unique in others. The influent pump 
station, primary sedimentation tanks, fixed growth reactors, filters and chlorine contact 
tanks are common to many plants but the 440 acre oxidation ponds, AFTs for algae 
removal and solids dewatering processes are unique. Odor testing at WWTPs is typically 
performed in areas that generate the most odors and H2S emissions. These areas typically 
include the headworks, primary sedimentation tanks, solids handling facilities and 
potentially fixed growth reactors (trickling filters). As a result, the odor testing effort 
summarized herein was focused in these areas of the WPCP. The sample locations and the 
analyses were selected with care to identify and quantify the odor causing compounds at 
the WPCP. 

Like most odor evaluations at WWTPs, the odor evaluation included liquid and air testing, 
as well as on-site hydrogen sulfide testing, in order to determine which compounds are 
present and in what concentrations. Air testing included reduced sulfur compound (RSC) 
and volatile organic compound (VOC) testing in order to determine which potentially 
odorous compounds were in the air and in what concentrations. This information is 
absolutely necessary when selecting and sizing odor control equipment. If an unusual 
compound, or a common compound with an unusually high concentration, is present and 
not accounted for in the selection and design of the odor control system, poor performance 
or system failure can occur. Liquid testing included various analyses to determine the 
potential for sulfide formation, which is a key parameter used to predict the potential for 
H2S generation and release. Hydrogen sulfide testing was conducted because it is an 
indicator of odor that can be measured easily.    

Odor panel testing is often conducted at WWTPs but was not performed on this project. 
Odor panel testing is most useful when the site must demonstrate compliance with 
regulatory odor guidelines. In Sunnyvale’s case, no odor complaints have been received 
and no regulatory restrictions are in place, therefore, odor panel testing was deemed 
unnecessary. Furthermore, testing for RSC and VOC is considered to provide more useful 
data for the project. 

3.2 Air Sample Collection Protocol 

Air samples for RSC and VOC analyses were collected in three-liter chemically-inert Tedlar 
bags with a polypropylene access valve. Air samples from aerated sources, quiescent 
sources, and point sources were collected using a vacuum chamber and small battery-
operated Teflon pump connected by tubing as shown in Figure 2. In all cases, the  



Figure 2
GAS SAMPLING TRAINS
ODOR TESTING REPORT

MASTER PLAN AND PRIMARY TREATMENT DESIGN
CITY OF SUNNYVALE

Sun1013f8-9265.ai

2.5 L/min

Teflon 
PumpTedlar 

Bag

Vacuum ChamberAerated Process Tank

Quiescent Source

Point Source

Aerated Source

Flux Chamber

2.5 L/min

Set Flow at 
5 L/min Teflon 

Pump

Teflon 
Pump

Ambient 
Air

Carbon 
Filter

Tedlar 
Bag

Vacuum Chamber

Flux Chamber

Odor Source

Odor Source

2.5 L/min

Stack

Teflon 
PumpTedlar 

Bag

Vacuum Chamber



5 December 2013 - FINAL
pw://Carollo/Documents/Client/CA/Sunnyvale/9265A00/Deliverables/Master Plan/MP – Odor Control/TM - Odor Testing Report.doc 

sample container was filled with the sample and then purged to “condition” the container 
and remove any background container contaminants prior to collection of the final sample 
for RSC and VOC analysis. 

The air samples were collected from each source and shipped to ALS Environmental via 
overnight express courier where they were analyzed the following day. 

3.3 Reduced Sulfur Compound Testing 

The samples were analyzed for 20 sulfur compounds per ASTM D 5504-08 using a gas 
chromatograph equipped with a sulfur chemiluminescence detector (SCD). All compounds 
with the exception of hydrogen sulfide and carbonyl sulfide are measured against the initial 
calibration curve for methyl mercaptan. 

3.4 Volatile Organic Compound Testing 

The samples were also analyzed for volatile organic compounds in accordance with EPA 
Method TO-15 from the Compendium of Methods for the Determination of Toxic Organic 
Compounds in Ambient Air, Second Edition (EPA/625/R-96/010b), January, 1999. The 
analytical system was comprised of a gas chromatograph/mass spectrometer (GC/MS) 
interfaced to a whole-air pre-concentrator.  

3.5 Hydrogen Sulfide (H2S)  

H2S can be measured in the field using H2S analyzers that provide instantaneous readings 
and/or continuous data logging. Since it is easy to measure, H2S is often used in 
wastewater situations as an odor indicator. In many municipal wastewater applications 
when the H2S is controlled, the odor problem will be eliminated. H2S is slightly heavier than 
air and moderately soluble in water. H2S dissolves in water and disassociates in 
accordance with the following reversible reaction:  

H2S  HS- + H+ 

The distribution of the above species is a function of pH, as shown graphically in Figure 3. 
The relative H2S concentration increases with decreasing pH. Only the dissolved sulfides 